GLOBAL

WF 1516 / WF-1516 AUT

WF 1516 - Double needle walking foot machine with a 9 mm stitch length and manual
quick stroke adjustment. Standard needle gauge 8 mm.

WF 1516 AUT - Same as above, but with electric thread trimmer, pneumatic presser foot
lifter, back tack and quick stroke adjustment.

SERVICE MANUAL / PARTS BOOK



Table of Contents

Manual
1. Whching Inlreduetion. « « v v s v v wiw i v e e i % x @ % 5 ¥ s R NN B AR B R W R 1
2. Main technical specification . . . « & v o 4 & 0t d d bt e e r e e e s e e 1
2, IBSHEIIENGH « cas v v s s R RV R RN YRR SR N FEREY R AW P 2
4. Inetallation of wasle oi] COMMAINET « o v « o« % % 8 % @ wi % 5 % % G § 8 €M s & K5 &K ¥ A 3
S, Adiusting The Bell fenSioh s s s s s ss v wa v s ¥ K E SRR R €95 ¥ HS K H WA S 3
6. Installation of belt cover . . . .. ... ... ittt ittt i i e s e e as 3
F., I o e e S S TR 00 » nows moim ou e v R m B ST R N R m s % S B R 2
8, Cloahing The 61l 6168 v s v s v v mwa vy cu s v Gd e ws FHRTREEE W 4§ 8 5
9. Installation of rigedle v o o v vo sd o v min v v w g ww s R E KRR EE S § S K E 8 6
10. Threading :of dhe: bollom #hread  va v vn s s mrmsr mw o v wwmss cma o5 0w w0 6
11. Installation of thread winder guide , . . . . . . ¢ ¢t ¢ o ¢ o ¢t 2 2 # = 25 2 s t s s s s s = s = = &= 6
T2, Winding 1he botlorn Hhread « ¢ v o v s v s v s w8 403 ¥ s RS a5 6 m s o0 5 &5 & 5 s 7
13, THBSHING « v v cww v e mw s s ems & o sE RT3 EHS SR FE IR ST CMs §F5 5o %5 H 7
14 . Adjusting the length of stitfches . . . .. . .. ¢ i v it ot o e t o s v n v nnnannnnns 7
15. Adjusting the thread tension . . . . . . @ v vttt &t 4 o v o o s s 8 s s s s = s # s s = 2 = = = 8
16. Adjusting the take—Up SPriNg v v v v v 4 @ & @ & @ 0 @ v nw sn me nn mnm s mmm e nn s 8
19, Lifting dhe oressirs 100k s s v s v v e n v S o v 405 EN T EE Y S0 €8s €556 9
18. Adjusting the pressure of the pressure foot . . ... ... .. ¢ it it c vt e e nu s ns 9
13. Adjusting dhe hoek poedle bed o o v vv v va vvw v s sv e w s mwn con wmn x o wn o 9
20, Resetting of the safety device . .. .. o v v v v o v o v o s v o s n mmn s nmmnnnnnns 10
21 . Adjusting the position of thread separation hook | . . ... .. .. ¢ o it oo s v nen=. 10
22 . Relations between the needle and the hook . . . .. ... ..t i s v it i e nnnaon 11
23. Adjusting the alternation amount of the pressure fool . . . . . . .. ¢ i v v v v v v v s 12
24, Adjusting the cutter . . . . . . . v i i i i ittt et e e e e e e 12
250, Confirmitey the Stop position » « s v s s s v i i B Es s R RS R s ams 00 & 5 % 13
28 LIk of savng sttt w s v s e sa v v i v e i %5 §E5 FRE IR ET 5 F O E RS 13
27, ‘Sewing problems ;and froubleshoefing . v v v v v v v s v s v ws o e ws 14



Table of Contents

Partsbook

1. Frame & miscellanecus cover components. . . . o v v v @ v @ v v e m s m v ¢ n u n u e 15~16
2. Upper shaft lower shaft driving & balance components . . . ... v v o v v ... 17~18
3. Needle bar rocking components . . . . v & v @ vt 4t b nw mn E s e s e 19~ 20
4 . Pressure adjusting & upper feed mechanism components. . . . . . . .. ¢ . o oo o . 21~24
B, Fegd mriechanisi COMBONBOTS: + v v wow o v s v o @ W 5 &M s B0 & 50 E &85 4 25~ 26
6. Hook shaft & lower shaft components « « = = s s s v 0 s s s e nnn e e e annnn. 27~ 28
Fo L. oulling SOMPOIENESL i s 00w w0k S 0 5 S R N @ R e e R W N W W B 29~ 30
6. Aufiomatic' back COPMPONENES v v v v wrwm wrw e W% @ W e w e e k€ e e N e 31
9. Thread tension components. . . . . . v v vt i o v o s 0 s 0 s 2 2 s s s 8 s s s s 2 s 2 s 2 = 2 = = 32
10.Thread release components.. . . @ v v v v v v v s n s s s ss s o s n o n s s s o s nenmnnns 33
11 . Kngs liffihg Compeidnl.: s s s v sws s s w v s R ans s57 SR Do Es E5F a5s ea & s 34
12.Lower thread winder mechanism components . . . . . . . .. . . ¢ c i & v ot o 2 2 s s s # = = 35
13. Automatic presser lifting mechanism components . + « « @ v ¢ ¢ v 0 i d b s c il i d d e . 36
T4.Kir mischanism COMPUNEIES .+ v & v v ww o vm o W v o €8 ® 0w s §F oA s €% % @ F s 8 37~ 38
15. Lubrication components . . . . . . . 0 L L. il i s e s e e e e e 39~ 40
16, Thread stand comiponents. . .+ c v o c v vo v v s cn s s ava namumms v s wnsns 41 ~42
17 . Automatic back components (optional parts).. . . . & & & v i v i 4t d et b fwm e 43~ 44
18. Automatic presser lifting mechanism components (optional parts) « «o v v v o 0 v o o 45 ~ 46
19.Belt cover & oil reservoir components, .. . . .. .. vttt v it o v cem s nmnnnnnns 47
20.DL mechanism components (optional parts). . . .. . . v v ot & o o s 2 a s 8 8 s 8 s 2 s = = 48
21 .Suspension square components (optional parts) « « v ¢ ¢ v ¢ v v 0 v w P E EE E E . 49
2. Mocessories parks GOMPONEIES.. o w e v s ww s sow w oo e B3 %5 8 S FW WA M EE €05 50



SERVICE MANUAL



1 Machine introduction

This machine adopts synchronous feeding
fabric feeding mechanism to
climbing performance, and

and unique
optimize 1ts
powerful and smooth thick-fabric

stitches, tidy and
Lines are drawn by

hook, taken up by slide
bar mechanism and driven by synchronous
belts on upper and lower shafts, which has

features
feeding,
nice-looking.

even

horizontal—-type

ensured high speed and low noise

performance.

This  product is idely applied

in sewing thick materials such as
automobile cushion, sofa, purse and tent
ete.

2 . Main technical specification

Application

Secondary thick fabric/
thick fabric

Maximum sewing speed|2500s.p.m
lLongest stitch Omm
Needle bar travel 36mm

Needl e

DP X 17 (Nm125~Nm180) Standard Nm160(238)

Ways of lubrication

Oiling for oil line
(automatic oiling for hook)

Hook

Automatic large vertical
lubrication hook

Height of pressure foot

Manual control: Y9mm,
kneel control: 16mm

Motor

Servo motor

Needle clearance

8mm (standard)

w Special needle clearance WF 15135 :
32, 4 48,64 9.5, 127% 16, 19 and 251 mm

% Special needle clearance WEF 15315-AUT :
5.8, 4 TH.81 8B, B B m




Tmm
-h |

%

el

4
778 777
T
- e 5
Accordance

3. Installation (See Figure 1)

1. Installation of the frame bedplate
connection hook block and the frame rubber
cushion:

Fix the auxiliary connection hook block(l)
and the frame rubber cushion@ on the
bedplate with nails@).
2.Fix the oil tray@ on the bedplate with
eight screw nalls according to the position
indicated on the figure.

3. Ingtall the kneel-controlled joint®),
krneel—controlled lifting installation crank
@ and curved bar(®@ according to the
direction of the kneel-controlled lifting
bar shaft@).

4 _Adjust the direction of cushion blocks
with fixed screws &) and and @) .



4 Installation of waste oil container {See Figure 2)

1.  Install
zeal(@)

tray. Cover

the o0il discharge stopper(D),
and the washer®@ on the oil
the cushion block® and the
washer@ on the fixed screw@). Then fix
them with nut(§).

2. Turn the waste oil pot(@ to the oil
discharge stopper(l) after fixing.

011l

5. Adjusting the belt tension (See Figure 3)

Move the height of the motor when
adjusting the belt tension. Fress the
middle part of the belt with force of
9.8N. The relaxation shall be lbmm at the
moment.

Note: Before adjusting, please cut off the
power and ensure that the motor has stopped.

B . Installation of belt cover (See Figure 4)

1. Screw the belt cover support(® to the bolt hole
on the head.

2. Install the belt cover (right) (1) on the head
with fixed screws @ and &)

3. Mount the belt cover (left) & on the claw AR of
belt cover (right) (.

4. Fix the belt cover (left) @ with fixed
screws @), 3 and @)

Note: Please confirm that the belt cover doesn’ t
contact with the belt and the driving wheel after
installing the belt cover

011 receiver

s

.;zp 66

Driver

Motor pullev




2T 7 o LN
= N A A L.
) 45 Vg ,f" [N \
¥ | — h=2->- N N\
- 11
| s r—y -.jﬁ: . p— I
\ 9 5 - e = — —3—) |l]|
} ——Aadatr @ i |
= \| &% K
1 gy e
( = 1 | N - =

7] Qiling (See Figure 5)

ONE. O1ling of surface

1. screw off the panel bolts.

2.0pen  the parnel (1) to the direction
of ATTOW.

3. Properly o1l the part indicated by
the arrow 1n every day.

4. Close the pansl.

h. Tighten the bolts.

TWO. Machine oiling

1. Add a proper amount of o1l to the
parts 1indicated by the arrow 1n every
day.

2. Before the first operation or when
the machine has not been i1n use for
a long time, add o1l to the parts
indicated by the arrow, and dismantle
head cover (2) to add & proper amount
of 01l to each felt and oil lirne.

THREE. «@a] wlet oiling

1. Ingert the bulge at the bottom of
the 0il 2lot@ into the waste oil hole
which 1s used for receiving oil.

2. Cormect the o0il pipe@ with the
filter(® of the oil slot. Then fix it
with clamp.

3. Add  sewlng machine oll into the oil
alot w1l]l the HICH position.

4. 011 if the lewvel 1is under LOW.

Hh.FEun the sewlng machine after oiling.
You can see the o1l moving up and down
in oil window C in normal condition.
(with the revolution more than 1500rpm)



8 Cleaning the oil slot (See Figure 6)

L. Disgmantle the o1l HTube on the o1l =lot.

. Remove the butterfly nut(l) and take down
the cover (upper) (@), filter@ and cover
(lower) @ to clean.

3. Take down the fixed screw® of the filter
box and clean the filtering core® and
magnet(@ insgide it.

4. When changing the engine oil inside the
01l slot, dismantle the stop bolt@) and then
the waste 01l can be discharged into the
waste oil container. Tighten the stop bolt(E)
after discharging. (Note: Discharge the
engine oil before taking out the oil =lot.)
h.Put the filtering core® and magnet(¥ into

the filter box and fix them with fixed screw

(&) on the cover ({upper)(2).

6. Put with the order of cover (lower)(d),
filter® and cover (upper)®@) and them fix
them on the o0il slot with butterfly screw(l).
7. Ingert the eoil tube inte the o1l glot and
fix with clamp.

8. Loosen the nut(® when adjusting the oil
quantity of the hook with adjusting screw®@).
When loosening the nut clockwilise, the o1l
quantity decreases: otherwilise, 1t 1ncreases.
9. Put the paper near the periphery of the
hook for about five seconds. It 1s proper
ftor e o1l guantfity 1f therve i85 oil stgin

on the paper as shown 1in the figure.

sorap of paper




9  Installation of needle (See Figure 7)

- 1.Run  the driving wheel and lift the needle
_ bhar to the highest position.

\—© - - 2.Loosen the needle fixed bolt@ to make the
long slot of the needle(l) face the left.

3. Ingert the needle into the innermost part.
4. Tighten the needle fixed bolt(®).

10 . Threading of the bottom thread (See Figure 8)

1.Cock the washer(l) of the hook and draw
the core out.

2. During 1installation, correctly 1nsert
the hook shaftt and lay down the washer.
3.Have the bottom thread gone through the
threading zlot®) of the hook and then pull
the thread through the tension spring.
Then draw it out from the thread hole®).

4. The hook core shall turn along the arrow
after pulling the bottom thread.

11 Installation of thread winder guide (See Figure 9)

ﬁﬁﬁf;:ﬁ?f Install the thread winder guide(l) on the

@\ cover with fixed screw®).




12 .Winding the bottom thread (See Figure 10)

1. Thread according to the order of (1) ~—(4)
and then wind the coil on the hook core.

2. Pregss down the winding bar A.

2. Loogen  the fixed screw B and adjust the

regulating panel to make the thread wind to
the position of about 0%

4, If +the winding thread deviates from the
cCourse, move the thread winder guide C
forward and backward to adjust and then fix
with ftixed screw D.

h. After the winding is over, the winding

rod separates and stops automaticallvy.

13 Threading (See Figure 11)

Thread according to the order 1ndicated on

the figure.

10

11

14 Adjusting the length of stitches (See Figure 12)

Turn the feed adjusting tray(l) to the
left f(or right) and make the adjusting
mark aim at the required number.

Press the hackstitch spanner (@)
dowrward to start and release the spanner
to resume the normal stitch.

12




13

15 . Adjusting the thread tension (Figure 13)

ng =N 1. Adjusting the tension of feeding thread
= p
Weak - _J:\ Strong | )

S = : and the remained thread on the needle top

Turn the thread tension nut(l) clockwise

hecomes shorter after cutting: otherwise, it

= e~ becomes longer.

g% " Turn the thread tension nut@ clockwise,

( than the tension of feeding thread

NN — . _ increases, otherwise, the tension decreases.

7 ' ».Adjusting the tension of bottom thread

o) Turn the thread tension screw()

=4 ﬁ-’f clockwise, than the tension of bottom thread
g B = . -

N AT 1ncreases; otherwise, the tension decreases.
' (-7 strong

Weal

14 16 . Adjusting the take—up spring (Sea Figure 14)

1. When changing the movement amount of
the take-up spring
a. Loosen the fixed screw® of the stopper
and move the stopper@ to the left or
] - 5 right 1n order to adjust the take—up
\ :ﬂu_ . -\\ET spring(l).

ﬂ”ﬂf? -~ f b. The movement amount of the take—up spring
increases 1f moving the stopper to the
= T right: otherwlse 1t decreases.
| 2. When changing the strength of the take—up
Spring

Loogsen the nut®@). Then turn the spring
shaft(®) anticlockwlse, the strength

increases . otherwilise, 1t decreases.




17 . Lifting the pressure foot (See Figure 15)

1. When stopping the pressure tfoot 1in the
rise position, uplift the pressure foot
lifting bar(l) of presser spanner to the

arrow position. stop after the pressure foot

rises Ymm.

2. Put down the presser spanner when lowering
the pressure foot. It will be back to the

original position.

18 . Adjusting the pressure of the pressure fooL (See Figure 1B)

Move the pressure foot adjusting screw(l)
to the right, than the pressure increases:
otherwise, 1t decreases. Tighten the fixed

mut@ after adjusting.

19 . Adjusting the hook needle bed (See Figure 17)

Please confirm the position of the needle
bed after changing the hook. When 1t 18 1n
standard pogition, the hook needle bed®)
1z about 0. 1~~0.2mm away from the side of the
needle. If 1t 18 1ncorrect, please curve the
hook needle bed for adjusting.

1. When curving the hook needle bed inwards,
insert the screwdriver into the outside of the
hook needle hbed.

2. When curving the hook needle bed outwards,

insert the screwdriver into the inside of the
hook needle bed.

15

Weak strong

S &<

17




18

19

20. Resetting of the safety device (See Figure 18)

During the s=sewing, the safety device
starts 1f exerting over—force on the hook. The
hook of driving wheel fails to work at the
moment. Pleage eliminate the failures prior to
resetting after the safety device starts.
1.Press  the button(l) on the head and reverse
the driving wheel with force.

#.Resetting 1s finished after you hear the
sound of crack.
Note: REun the driving wheel with handsz to

confirm whether the button(l) is reset.

21 Adjusting the position of thread separation
hook (See Figure 19)

1. Turn the driving wheel to the normal
direction and transfer the thread
separation hook(l) to the final position.
2.Turn the hook cover@ to the arrow
pogsition and make the hook stopper@ up
against the slot of the needle bed@.
3.Loosen the fixed screw® of the thread
separation slot and adjust the clearance
between the thread separation hook and the
bulge A of hook cover to 0. 1~0. Z2mm.



22 . Relations betwaen the needle and the hook (See Figure 20)

1. Turn the adjusting knob of needle
digtance to 0.

After the lowest
point of the needle bar rises to Z. 5mm,

2. Turn the driving wheel.

loogen the needle bar joint screw(l).

Adjust the distance from the upper part of
the needle hole of needle® to the heook
top@ to 1.bmm and then tightern.

3. Turn the Figse the needle
bar to Z.2mm from the lowest point. Adjust
the centers of the hook top@® and the
needle(@) to make them bagically the same.
Then tighten the fixzed screws(@) of two
(smaller ones). Aim the first

driving wheel.

SCcrew gears
screw with V-—gshape front of the two fixed
screws(@) at the Y—shape slot of the hook
shaft. Then tighten and fix

4. At the poszition where the centers of
both the hook top@) and the needle@) are
bagically the sgame, loosen the fixed screw
(&) of hook shaft pillow and then mowve it
to the left or right 1in order to adjust
the clearance between the hook top and the
needle to 0.05~0. Imm. Then tighten the
fixed screw®).

5. Loosen the fized screw® of two screw
gears (bigger ones). Move the screw gear
(bigger one) to the left or right to make
the centers of the hook top@ and the
Tighten the
fixed screw®). Aim the first screw of two
fixed screws(® at the flat part of the

lower shatt and then tighten.

needle@) basically the same.

20

| { H©Ow
'@.‘.- -1 j-_'ﬁ'_‘ !
=l L L s - -
i ; &0 b
o = A
Al =2 (@
A =8
RA’




21

| .;Ilk'li'__. o~

22

6=7mm

¥ -

2+0.2mm

23 Adjusting the alternation amount of the
pressure foot (See Figure 21)

Fegulate the rise amount with adjusting

tray(l). Turn clockwise, the rise amount

increases: otherwlse, 1t decreases.

24 Adjusting the cutter (See Figure 22)

Adjusting the position of fixed cutter:
Loozsen the fixed screw(l) of fixed
cutter holder with the right and left
sldes of the fixed cutter front end
respectively 1.5+0.2mm and 2+0.2mm away
from the needle bed front end. The front
and back of the cutter holder are up
against the stairs of the shaft pillow and
tighten the fixed screw(l). Please use the
face R of fixed cutter scale@ attached to
determine the distance.
Please use the face R of fixed scale@
for the right side and face L for the
left =ide.
Adjust the pressure of cutter:
Loozen the fixed screw@) of the
moveable cutter. Turn the upper wheel and
shift the moveable cutter to adjust 1ts

pressure. If the distance from the front
end of moveable cutter to the front end of
fixed cutter e 6~ 7 mm, the cutter

pressure 18 standard.



25 Confirming the stop position (See Figure 23)

1. Adjust the stop position when the machine
cover scale(l) iz the same as the upper wheel
scale®). As for the upper wheel scale,
please refer to the relevant liszt.

2. When adjusting the position of the upper
stop needle, please use screw@). When
adjusting the position of the lower stop

needle, please use screwd)

Upper wheel scale liszt

White—white center |Position of upper stop needle

Yellow Pozition of lower stop needle

Used for adjusting the

Red cutting thread cam
REeverse the position
Colorless of lifting needle

29

26  List of sewing speed

Up—and—down alternation amount stitch: less than Smm stitch: Gmm~Smm
Lesg than 2. bmm 2, 00rpm 1, 800rpm
5. Bmm~~4mm 2, 200rpm 1, 800rpm
dmm~4. 7 5mm 1, 800rpm 1, 800rpm
4. 75mm~6. 5mm 1, 600rpm 1, 600rpm

set the maximum revolutlon according to difterent
conditions. Please don’ t exceed the set walue.




27 .Sewing problems and troubleshooting

Problems

Causes

Troubleshooting

1. Broken stitching
(feeding thread residue

of 2~3mm on the back of
the fabric)

(LScars on the thread,
needle top, hook top and the
fixed slot on the hook inmer
circle of the needle bed.
(2)Strong upper tension.

(3)The needle touches the
hook top.

(4)The o0il is insufficient in
the hook.

(SWeak feeding thread

tension.

G Powerful take—up spring
and small transfer amount.
(T)0ver fast or over slow

synchronization of the
needle and the hook.

OPolish the scars on the hook
top with fine sand paper.

File the inner circle fixing
slot of the hook of the needle
bed.

OReduce the feeding thread
tension.

ORefer to the content in 19.
Relations between the Needle and
the Hook.

O Adjust the oil quantity
(Refer to the content in 7.
Oiling. )

O Increase the feeding thread
tension.

OWeaken the take—up spring and
increase the movement amount.
ORefer to the content in 19.
Relations between the Needle and
the Hook.

2. Skipped stitching

(10ver fast or over slow

synchronization of the needle and
the hook.

(ZWeak pressure for the pressure
foot.

(3 Incorrect clearance hetween the
upper part of the needle hole
and the hook top.

(4 Wrong needle type.

ORefer to the content in 19.
Relations between the Needle
and the Hook.

OTighten the adjusting screw
of the pressure foot.

ORefer to the content in 19.
Relations between the Needle
and the Hook.

O Change to a
bigger needle.

little "bit

3. poor stringing

(INot threading under the thread
tension spring of the hook cover.
(2JPoor processing of the thread.
(3)The hook core doesn” t slide.
(4 Weak bottom thread tension.
(5)Strong bhottom thread winding.
(G Damaged needle top.

ORefer to the content in 9.
Threading of the Bottom Thread.
OPolish with fine sand paper or
file.

OChange the hook core or hook.

O TIncrease the bottom thread
tension.
ODecrease the bottom thread

winding tension.
(O Change the needle,




PARTSBOOK




1 .Frame & miscellaneous cover components




1. Frame & miscellaneous cover components

DESCRIPTION
1 40016798 FACE PLATE ASM. 1
2 SS4111215SP SCREW 11/64-40 L=12 2
3 40019114 LUBRICATION SUPPLEMENT 1
+ 21331301 TOP COVER B 1
D 554110815SP SCREW 11/64-40 L=8 6
6 21355904 ARM THREAD GUIDE 1
7 SS7621040SP SCREW 3/16-32 L=9.5 2
8 #01 21331756 WINDOW PLATE A ASM. 1
9 #01 TA1450404R0 RUBBER PLUG D=14.5 L=4 1
10 #02 D2112555B00 CORD HOLDER LARGE 1
11 #01 21331202 SETSCREW 1
12 #01 21331806 WINDOW PLATE B 1
13 #01 21332002 WINDOW PLATE PACKING B 1
14 #01  SS4110815SP SCREW 11/64-40 L=8 5
15 TA1250504R0 RUBBER PLUG 2
16 #01 21332309 SIDE COVER 1
17 #01  SS4110815SP SCREW 11/64-40 L=8 1
18 21331608 SCREW 11/64-40 L=8 1
19 S557150910TP SCREW 15/64-28 L=9 1
20 21355805 THREAD GUIDE 1
21 555090610S5P SCREW 9/64-40 L=6 1
22 B1129051000 FRAME THREAD GUIDE UPPER 1
23 552090710TP SCREW 9/64-40 L=T7.2 2
24 21408554 THREAD GUIDE ASM. 1
29 21408505 THREAD GUIDE PLATE {1>
26 17912106 NEEDLE THREAD PRESSER PLATE <1
27 B1132521000 THREAD PRESSER PLATE SPRING <1>
28 SD038055 1SL HINGE SCREW D=3.80 H=5.5 <1
29 S5520907T10TP SCREW 9/64-40 L=T7.2 1
30 #02 22651202 AUXILTARY COVER 1
31 S552090710TP SCREW 9/64-40 L=7.2 2
32 B3138512000 TAKE-UP SPRING ADTUSTING PLATE 1
33 S57090520TP SCREW 9/64-40 L=4.5 1
34 B1111563000 BED SLIDE SPRING 1
35 SS4110515SP SCREW 11/64-40 L=5 2
36 21366406 NEEDLE PLATE 3/8 1
37 5n2110920TP SCREW 11/64-40 L=8.5 1
38 55609063 05P SCREW 9/64-40 L=6 1
39 CM301300001 SAFETY LABEL 1
40 21365606 BED SLIDE(LEFT) A 1
41 21348909 WIDOW PLATE D 1
42 21365002 BED SLIDE(RIGHT) A 1
43 226500585 BED SLIDE ASM. 1
44 B1104051000 THROAT PLATE PIN 1
45 TA1050504R0 RUBBER PLUG 1
46 TAO550604R0 RUBBER PLUG 2
47 #02 22951552 GROUND WIRE ASM. 1
48 TAO750704R0 RUBBER PLUG 2
49 CM300200001 ATTENTION SEAL 1
h0 22901805 GROUND MARK 1
bl 21332200 OIL SHIELD (LEFT) 1
a2 #01 22877609 DUST COVER 1
h3 #01 SS4110815SP SCREW 11/64-40 L=8 1
h4 #02 21331905 WINDOW PLATE C 1
D9 #02 21332101 WINDOW PLATE PACKING C 1
b6 #02  S54110815SP SCREW 11/64-40 L=8 6
b7 22619100 CAP 1
h3 10201200 RUBBER PLUG 1
b9 #02 TA0550604R0 RUBBER PLUG 1
60 #02  S556111140SP SCREW 11/64-40 L=11 1
61 #02  WT0530002KS5 TOOTHED WASHER D=b5.3 1
62 22602601 BED SCREW STUD 2
63 21361407 BED SUPPORT PLATE 1
64 TA1250504R0 RUBBER PLUG 1
65 #02  HX00123000A CABLE CLIP 2
66 #02  SS4110815HSP SCREW 11/64-40 L=8 2
67 #01 232085506 AUXILTARY COVER ASM. 1
68 #01 23208507 AUXILTARY COVER 1
69 #01 232086006 SLIDING PLATE SUPPORT <L
70 #01  556111140SP SCREW 11/64-40 L=11 {20
| #02  SS5S4110815HSP SCREW 11/64-40 L=8 1
72 S561512108P SCREW 15/64-28 L=12 2
73 S54110815SP SCREW 11/64-40 L=8 1
74 #02  EA9500B0100 CABLE BAND 1
75 #01  TA0620504R0 CAP 2
70 S5541509155P SCREW 15/64-28 L=9 1
#01: WF1516 # 0 2 : WF 1516-AUT




2 . Upper shaft, lower shaft driving & balance components




2 . Upper shaft lower shaft driving & balance components

#01: WF1516 # 0 2 : WF 1516-AUT

DESCRIPTION
1 21332705 UPPER SHAFT 1
2 21333000 UPPER SHAFT FRONT METAL 1
3 B1905520000 THREAD TAKE-UP LEVER 1
. B1906051000 TAKE-UP LEVER PIN 1
2 B1907057000 THRUST PIN 1
6 S558150822TP SCREW 15/64-28 L=8 2
fi 21339106 NEEDLE BAR CRANK ROD 1
8 CQ303000000 OIL WICK 0. 45
9 CO202000000 OIL WICK 0.03
10 B1210051000 NEEDLE BAR CRANK PIN 1
11 CQ505000000 OIL WICK 0.03
12 21332507 COUNTER WEIGHT (A) (36MM) 1
13 S558150822TP SCREW 15/64-28 L=8 2
14 SMB080812TP SCREW M8XS 2
15 #01 21339502 UPPER FEED CAM (3.5) 1
16 #01 S558660810TP SCREW 1/4-40 L=8 2
17 21333109 UPPER SHAFT INNER METAL 1
18 CQ202000000 OIL WICK 0.15
19 21336557 ECCENTRIC CAM A ASM. 1
20 21336508 ECCENTRIC CAM A {1
21 S558660810TP SCREW 1/4-40 L=8 {27
22 #01 21333703 SAFETY CLUTCH DISC 1
23 40038692 UPPER SPROCKET 1
24 S566611105P SCREW 1/4-40 L=11 2
29 22604300 TIMING BELT 1
26 B1203512000 BUSHING REAR 1
27 21402300 UPPER SHAFT BEARING HOOK 1
28 SMB060602TP SCREW M6X6 2
29 #02  S554110815SP SCREW 11/64-40 L=8 1
30 558150822TP SCREW 15/64-28 L=8 2
31 21387501 LOWER SPROCKET 1
32 B1214019000 SPROCKET RING 1
33 21387709 SAFETY CLUTCH SPRING 1
34 21387600 SAFETY CLUTCH HOOK 1
39 B1308055000 SAFETY CLUTCH COUNTER-HOOK 1
36 B1309055000 COUNTER-HOOK SPRING 1
37 B1310055000 SAFETY CLUTCH SMALL LINK 1
38 21387808 SAFETY BASE 1
39 B1314055000 SAFETY CLUTCH SMALL LINK PIN 1
40 SS8660612TP SCREW 1/4-40 L=6 2
41 SDO640322TP HINGE SCREW D=6.35 H=3.2 1
42 SD0640322TP HINGE SCREW D=6. 35 H=3.2 1
435 558111010TP SCREW 11/64-40 L=9.5 1
44 #01 B1312563000A SAFETY CLUTCH PUSH BUTTON 1
45 #02 21333802 SAFETY CLUTCH PUSH BUTTON 1
46 REO500000K0 E-RING 1
47 B1639051000 SPRING 1
48 B1313055000 SAFETY CLUTCH KNOB SLEEVE 1
49 #01 SS58150710TP SCREW 15/64-28 L=T 2
h0 #02  558660530TP SCREW 1/4-40 L=4.5 2
2l 40038700 THRUST COLLAR ASM. 1
n2 40038702 THRUST COLLAR €12
h3 558661030SP SCREW 1/4-40 L=10 2>
h4 SB120000200 BEARING 20X42 <1
Do S5 71207605P SCREW 3/16-28 L=7.0 2
b6 21353008 HORIZONTAL FEED CAM COVER 1
a7 S5 7110710SP SCREW 11/64-40 L=T 2
h3 #01 21333406 BALANCER 1
h9 #01 SS58151550S5P SCREW 15/64-28 L=15 2
60 #02 21333901 SAFETY CLUTCH DISC 1
61 #01 21334008 FLYWHEEL 1
62 21427059 FLYWHEEL ASM. 1
63 21427000 FLYWHEEL <1
64 S58150822TP SCREW 15/64-28 L=8 32>
65 M40071100AA MAGNET FITTING BASE A ASM. <1>
66 M40071100AB MAGNET FITTING BASE B ASM. 5
67 WP04508015D WASHER 4. 5X10X0. 8 2>
63 SS561112108P SCREW 11/64-40 L=12 2>
69 21387907 ADTUSTING PIN (1.2) 1
70 #02 40024855 CONTAIN SYNCHRO ASM. 1
71 #02 10604809 SCREW 2
T2 #02 HX00123000A CABLE CLIP 1
T3 S558150710TP SCREW 15/64-28 L=T 1
T4 TAOT50704R0 RUBBER PLUG 1
fits) 40016148 THRUST COLLAR B WASHER 1
76 22606206 SPACER Y 1




3. Needle bar rocking components




3 .Needle bar rocking components

DESCRIPTION
1 21362504 NEEDLE BAR FRAME 1
2 21405204 HINGE STUD 1
3 22814909 FELT 1
4 B1437051000 OIL WICK RETAINER 1
D 558151 150TP SCREW 15/64-28 1=10.5 1
6 22814909 FELT 1
7 B1401518000 NEEDLE BAR 1
8 B1411521000 NEEDLE ROD HOLDER 1
9 5570909105P SCREW 9/64-40 1=8.5 1
10 B1412051000 FELT 1
11 21368451 NEEDLE CLAMP 3/8 ASM. 1
12 556090410TP SCREW 9/64-40 L=3.5 <22
13 M13517B1600 NEEDLE 135X17 #160 2
14 B1467563000 UPPER FEED BAR GUIDE 1
15 5S7110910TP SCREW 11/64-40 1=8.5 2
16 21388400 ROCKING BASE GUIDE 1
17 55 71108305P SCREW 11/64-40 1L=7.5 2
18 21338603 ROCKING BASE GUIDE (B) 1
19 5S56091022TP SCREW 2
20 21338801 ROCKING FRONT ARM 1
21 oM3080802TP SCREW 2
24 21338900 ROCKING SHAFT 1
29 B1414232000 SQUARE BLOCK 1
24 B1410771000 STUD 1
29 21339304 ROCKING SHAFT FRONT METAL 1
26 40027746 BUSHING REAR 1
27 21339056 ROCKING REAR ARM ASM. 1
28 21339007 ROCKING REAR ARM <1>
29 5561524405P SCREW 15/64-28 1=23.5 <1>
30 21347406 ROCKING REAR ARM FELT <12
31 EA9500B0 100 CABLE BAND <22
32 CQ202000000 OIL WICK 0.05




4 . Pressure adjusting & upper feed mechanism components




4 Pressure adjusting & upper feed mechanism components

#01: WF1516 +# 0 2: WF 1516-AUT

DESCRIPTION
1 21340401 UPPER FEED SHAFT 1
2 21340500 UPPER FEED FRONT ARM 1
3 SS8660612TP SCREW 1/4-40 L=6 2
4 40039326 FRONT METAL 1
3 21378302 FEED SHAFT METAL 1
6 22904155 MAIN SHAFT THRUST COLLAR 1
7 22904106 MAIN SHAFT THRUST COLLAR <1,
8 SHS8660610TP SCREW 1/4-40 L=6 <27
9 SS3815071058P SCREW 15/64-28 L=7 1
10 TAO750704R0 RUBBER PLUG 1
11 40033027 UPPER FEED LINK ASM. 1
12 40033026 UPPER FEED LINK <1
13 21347109 FELT <1>
14 EA9500B0000 CLIP CV-70S L2+
15 CQ3000000F0 OIL FELT 0.25
16 40018339 SCREW 1
17 B1414555000 SLIDE BLOCK 2
18 WP0501046SC WASHER 5 X 13 X 1 1
19 40033029 TRIANGULAR LEVER ASM. 1
20 SS57110510SP SCREW 11/64-40 L=5 1
21 CQ252000000 OIL WICK 0.02
22 10509701 FELT 1
23 40018341 WALKING BAR DRIVING LINK 1
24 40033030 WALKING BAR A 1
25 B14670530A0 WALKING BAR ASM. 1
26 B1468053000 WALKING BAR SPRING 1
21 SH561517805P SCREW 15/64-28 L=17.0 1
28 21406509 UPPER FEED GUIDE PLATE 1
29 26225201 ROLLER 1
30 S561519208P SCREW 15/64-28 L=19.0 1
31 #01 21340104 UPPER FEED ROD 1
32 #01 D1456055B00 HINGE SCREW 1
33 #01 D1455055B00 CONNECTING STUD 1
34 #01 WP04820865D WASHER 4. 8X11. 5X2 1
3D #01 NS61105305P NUT 11/64-40 1
36 #01 21437900 UPPER FEED REAR ARM 1
37 #01 SM6062502TP SCREW M6 L=23 1
38 40018340 SCREW 2
39 B1501241H00 PRESSER BAR 1
40) 40033032 PRESSER BAR HOLDER A ASM. |
41 40033031 PRESSER BAR HOLDER A <1
42 SST110910TP SCREW 11/64-40 L=8.5 <1>
43 22907604 PRESSER SPRING REGULATOR NUT 1
44 B1502246000 PRESSER SPRING 1
45 SDO800481SP HINGE SCREW D=8 H=4.9 1
46 21341151 HOLDING PLATE COMPL. 1
47 B1462053000 THREAD RELEASE SPRING 1
48 21406103 PRESSER LIFTER LEVER 1
49 21406608 GUIDE PLATE SPACER 1
20 SS6090910TP SCREW 9/64-40 L=9 1




. Pressure adjusting & upper feed mechanism components




4 Pressure adjusting & upper feed mechanism components

DESCRIPTION
al #01 21372651 WALKING FOOT 1-1/4 ASM. 1
22 #02 21367453 WALKING FOOT ASM. 1
53 SH6110710TP SCREW 11/64-40 L=6.5 <1,
54 #02 EA9500B0100 CABLE BAND 1
55 21367958 PRESSER FOOT ASM. 3/8 1
56 #02 SMBO5060Z2TP SCREW M5 L=6 2
£ ¥ #02 10774354 UPPER AND LOWER DIAL ASM. 1
28 10774305 VERTICAL DIAL <1>
59 10774404 VERTICAL CAM 1>
60 #02 10715100 VERTICAL DIAL SHAFT BUSHING 1
61 #02 10715001 VERTICAL ADJUSTING CAM 1
62 #02 10715704 VERTICAL DIAL PIN 1
63 #02 B152632700G SPRING 1
64 #02 SS6110630TP SCREW 11/64-40 L=6 1
69 #02 21341607 VERTICAL ADJUSTING ARM 1
66 #02 10715308 PIN 1
67 #02 SM6051402TP SCREW M5X0.8 L=14 1
68 #02 21341508 VERTICAL CHANGE BASE SHAFT 1
69 #02 10718203 FEED SHAFT FRONT METAL 1
70 #02 10714202 VERTICAL CHANGE BELT |
71 #02 21339601 UPPER FEED STOPPER PLATE (A) 1
72 #02 SM1050801SR SCREW M5 L=8 1
73 21339700 UPPER FEED STOPPER PLATE (B) 1
74 SST7111120TP SCREW 2
75 #02 10713501 SPRING HOOK 2
76 #02 10716504 VERTICAL SHAFT SPRING 1
7 #02 B3416552000 CONNECTING ROD HINGE SCREW <
78 #02 REO0500000K0 E-RING 2
79 #02 21339809 UPPER FEED DOG SPRING HOOK 1
80 #02 SST71108305P SCREW 11/64-40 L=7.5 1
81 #02 40075553 ECCENTRIC ROD (SET) 1
82 #02 21438205 UPPER FEED STOPPER PLATE 1
83 #02 10713808 CONNECTION LINK PIN B 1
84 #02 10714509 CONNECTION LINK B 2
85 #02 10714608 CONNECTION LINK B SUPPORT 2
86 #02 SMB030602TP SCREW M3 L=6 2
87 #02 21340005 UPPER FEED LINK (B) 1
88 #02 21048707 HINGE SCREW 1
89 #02 REO800000KO E—SHAPED SNAP RING (8MM) 1
90 #02 21340302 UPPER FEED REAR ARM (B) 1
91 #02 SM6052002TP SCREW M5 L=20 1
92 #02 21337803 FEED ADJUSTING BASE SUPPORT 1
93 #02 SS81507108P SCREW 15/64-28 L=7 1
94 #02 40024852 VERTICAL DETECTOR SWITCH 1
95 #02 SL4040881SC SCREW M4 L=8 &
96 SS71507408P SCREW 15/64-28 L=7 1
i 21340906 PRESSER ADJUSTING SCREW 1
98 B1510155000 PRESSER BAR LOWER BUSHING 1

# 0 1: WF 1516

# 0 2: WF 1516-AUT




B . Feed mechanism components




5 Feed mechanism components

DESCRIPTION
1 21364252 FEED BASE ASM. 1
2 21364203 FEED BASE 1>
3 10107902 FEED BAR FORK 1>
4 $59151440CP SCREW 15/64-28 L=14 1>
5 WP0621016SD WASHER 6. 2X13X1 >
6 SMS050502TP SCREW M5 L=5 1>
7 B1604012000A FEED BAR SHAFT 1
3 RE0500711KP SNAP RING 5 1
9 £Q202000000 0IL WICK 0.14
10 21364104 FEED ROCKER 1
11 SS7111410SP SCREW 11/64-40 L=14 2
12 22609408 FEED ROCK SHAFT 1
13 21378302 FEED SHAFT METAL 2
14 $$8151150TP SCREW 15/64-28 L=10.5 1
15 22609309 FEED ROCKER SHAFT CRANK 1
16 SS6121610TP SCREW 3/16-28 L=15.5 1
17 22904155 MAIN SHAFT THRUST COLLAR ASM. 2
18 22904106 MAIN SHAFT THRUST COLLAR 1>
19 SS8660610TP SCREW 1/4-40 L=6 2>
20 10205201 NEEDLE BAR FRAME ROD 1
21 SDO90070 1TP HINGE SCREW D=9 H=7 1
22 NS6680320SP NUT 9/32-28 1
23 21337506 FEED ADJUSTING BASE 1
24 21337704 FEED ADJUSTING BASE COVER 2
25 $S7110910TP SCREW 11/64-40 1=8.5 4
26 21337407 SQUARE BLOCK 2
27 H01 21337803 FEED ADJUSTING BASE SUPPORT 2
28 SS8150822TP SCREW 15/64-28 L=8 2
29 21338306 FELT SUPPORT 1
30 SS7090610SP SCREW 9/64-40 L=6 2
31 21337902 ECCENTRIC PIN 1
32 SS7090910TP SCREW 9/64-40 1=8.5 2
33 21337308 FEED ADJUSTING ROD 1
34 SDOS00402TP HINGE SCREW D=8 H=4 1
39 21337605 SPRING 1
36 40019926 SPRING HOOK 1
37 SS6111610SP SCREW 11/64-40 L=16 2
38 21337209 FEED ADJUSTING A 1
39 B1610512000 FEED DRIVING SLIDE BLOCK 1
40 SMG061802TP SCREW M6 L=18 1
41 21336805 FEED DIAL A 1
42 21366901 FEED DOG 3/8 1
43 SS6121860SP SCREW 3/16-28 L=18 1
44 22911804 FEED REGULATOR SCREW 1
45 R0092270200 RUBBER RING 1
46 22912000 FEED REGULATOR PIN 1
47 22912109 FEED REGULATOR PIN SPRING 1
48 21336656 FEED LINK ASHM. 1
49 21336607 FEED LINK 1>
50 40009103 CONNECTING FORKED LINK PIN 1>
51 Q202000000 0TL WICK 0.04
52 SM8050612TP SCREW M5X6 1>
53 21336706 FEED ROD A 1
54 21378906 FEED LINK PIN 1
55 SD100080 1SH HINGE SCREW D=10 H=8 1
56 21336300 BACKWARD FEED LEVER SHAFT 1
57 SS6580752TP SCREW 1/8-40 L=7 2
58 CS1201010SH THRUST COLLAR ASM. D=12 W=10 1
59 CS1201011SH THRUST COLLAR D=12 W=10 1>
60 SS8660610TP SCREW_1/4-40 L=6 (2>
61 RE0900000K0 E-RING 9 1
62 21388004 REVERSE FEED CONTROL LEVER 1
63 #01 SS6120930TP SCREW 3/16-28 L=9 2
64 21387402 FELT 1
65 NS6080210SP NUT 1/8-44 1
66 SS6081810SP SCREW 1/8-44 1=18.0 1
67 H02 21430400 FEED ADJUSTER SUPPORT 1
68 #02 21337803 FEED ADJUSTING BASE SUPPORT 1

#0 1: WF 1516

# 0 2: WF 1516-AUT




6. Hook shaft & lower shaft components




6. Hook shaft & lower shaft components

# 0 1:WF 1516

# 0 2: WF 1516-AUT

| - DESCRIPTION

1 #02 21390000 HOOK SHAFT BASE (RIGHT) 1
2 #02 21390109 HOOK SHAFT BASE (LEFT) 1
3 #01 21335104 HOOK SHAFT BASE (RIGHT) 1
4 #01 21362108 HOOK SHAFT BASE (LEFT) 1
5 #02 21334909 INNER _HOOK GUIDE LINK 2
6 #01 B1820563000 BOBBIN CASE OPENING LEVER LINK 2
7 B1821051000 CRANK SCREW STUD 2
- Q202000000 0IL WICK 0. 02
9 NS6110420SP NUT 11/64-40 2
10 #02 21335500 GUIDE ARM (FOR THREAD CUTTING) 2
11 #01 B1822563000 BOBBIN CASE OPENING LEVER CRANK 2
12 #02 21335708 INNER HOOK GUIDE ARM SHAFT 2
13 #01 B1823051000 OPENING LEVER CRANK PIN 2
14 SS7111810TP SCREW 11/64-40 L=18 2

__ 15 Q202000000 OIL WICK 0. 02

16 #02 21335807 INNER HOOK GUIDE 2
17 #01 B1824563000 BOBBIN CASE OPENING LEVER 2
18 WP0371016SD WASHER 3. 7X8X1 2
19 SS6090810SP SCREW 9/64-40 L=T7.5 2
20 10111102 THRUST WASHFR 1.3 2
21 10112704 THRUST WASHER 1.8 2
22 #02 21378401 HOOK SHAFT UPPER METAL 2
23 #01 21378500 HOOK SHAFT UPPER METAL 2
24 21334701 HOOK SHAFT LOWER METAL 2
25 10109908 SADDLE INSTALLING BLOCK UPPER 2
26 10112407 SADDLE INSTALLING BLOCK LOWER 2
27 SS6153040SP SCREW 15/64-28 L=30 2
28 WPO850002SP WASHER 8. 5X18X1. 6 2
29 SH6082502TP SCREW M8 L=25 2
30 B18345 120004 0IL ADTUSTING SCREW 2
31 NS6110420SP NUT 11/64-40 2
32 #02 21387055 THREAD TRIMMER HOOK ASM. 2
33 #01 B18305630A0 VERTICAL-AXIS SEWING HOOK ASM. 2
34 #02 21334800 ALUMINUM BOBBIN WITH KNURL 2
35 #01 _ B9117563000 BOBBIN 2
36 21361704 LOWER SHAFT 1
37 B18025 120A0A BUSHING ASM. FRONT 1
38 SS8151150TP SCREW 15/64-28 L=10.5 1
39 B18035 150A0 BUSHING ASM. INTERMEDIATE 1
10 SS8151150TP SCREW 15/64-28 L=10.5 1
41 #02 21378104 FEED DRIVING ECCENTRIC 1
42 #01 22609804 FEED DRIVING CAM 1
43 #02  SS8150510TP SCREW 15/64-28 L=4.7 1
44 #01  SS8660530TP SCREW 1/4-40 L=4.5 1
45 B1817051000 HOOK DRIVING SHAFT GFAR SMALL 2
46 SS8660670SP SCREW 1/4-40 L=6. 1 2
47 SS8660530TP SCREW 1/4-40 L=4.5 2
48 B1816051000 HOOK DRIVING SHAFT GEAR LARGE 2
49 SS8660810TP SCREW 1/4-40 L=8 4
50 SS8151150SP SCREW 15/64-28 L=10.5 1
51 SQ111040 1MZ CONNECTING SCREW 4
52 22611909 OIL PUMP SHAFT 1
53 SS8660530TP SCREW 1/4-40 L=4.5 3
54 22611701 PLUNGER BUSHING B 1
55 SS8110422TP SCREW 11/64-40 L=4 4
56 10109700 THRUST WASHER A 2
57 10109809 THRUST WASHER B 2
58 10110906 BUSHING THRUST 1. 1 2
59 10111003 THRUST WASHER 1.2 2
60 10111201 THRUST WASHER F 2
61 10112506 THRUST WASHER 1.6 2
62 10112605 THRUST WASHER 1.7 2
63 40042611 HOOK DRIVING SHAFT GEAR 2




/. Thread cutting components




/ . Thread cutting components

DESCRIPTION |

1 21389200 MOVING KNIFE 2
2 SM6030802TP SCREW M3X0.5 L=8 4
3 WP0320501SC WASHER M3 4
4 21389556 FIXED KNIFE BASE (RIGHT) ASM. 1
5 21389507 FIXED KNIFE BASE (RIGHT) 1>
6 21389309 FIXED KNIFE 1>
7 21389408 CLAMP SPRING 1>
8 SS7060610SP SCREW 3/32-56 L=5.5 Q>
9 SS7060610SP SCREW 3/32-56 L=5.5 2>
10 21389655 FIXED KNIFE BASE (LEFT) ASM. 1
11 21389606 FIXED KNIFE BASE (LEFT) 1D
12 21389309 FIXED KNIFE 1>
13 21389408 CLAMP SPRING 1>
14 SS7060610SP SCREW 3/32-56 L=5.5 2>
15 SS7060610SP SCREW 3/32-56 L=5.5 (2>
16 SM6041202TP SCREW M4X0.7 L=12 4
17 WP0430800SC WASHER M4 4
18 21354907 MOVING KNIFE SHAFT 2
19 CS079073 1SH THRUST COLLAR 2
20) SS8110422TP SCREW 11/64-40 L=4 4
21 21354501 THREAD CUTTING STOPPER (RIGHT) 1
22 SS7111120SP SCREW 11/64-40 L=10.5 1
23 21353750 VERTICAL FITTING BASIS ASH. 1
24 21353701 VERTICAL FITTING BASIS 1>
25 SS8110510SP SCREW 11/64-40 L=5 Q>
26 21354006 THRFAD CUTTING DRIVING PLATE 1>
27 10116804 SHAFT 1>
28 21353859 THRFAD CUTTING ROLLER ARM 1>
29 21353909 CAM ROLLER SHAFT 1>
30 02430555800 SNAP RING 4>
31 21353800 THREAD CUTTING ROLLER ARM D
32 D2427555B00B CAM ROLLER 2>
33 CS070081BSH THRUST COLLAR ASM. D=7 W=8 1>
34 CS0700811SH THRUST COLLAR D=7 W=8 >
35 SS8110510SP SCREW 11/64-40 1.=5 (2>
36 SS6151812TP SCREW 15/64-28 L=18 2
37 21354105 CONNECTING PLATE 9
38 21354204 STOPPING PLATE 1
39 SD0640325SP HINGE SCREW 1
40 SS6111140SP SCREW 11/64-40 1=11 9
41 21363601 CONNECTING PLATE 2
42 21354204 STOPPING PLATE 1
43 SS6111140SP SCREW 11/64-40 L=11 2
44 SD064075 1SP HINGE SCREW D=6.35 H=7.5 1
45 21389705 ROCKING ARM (RIGHT) 1
46 SS6121610TP SCREW 3/16-28 L=15.5 1
47 21389804 ROCKING ARM (LEFT) 1
48 S$S6121610TP SCREW 3/16-28 L=15.5 1
49 SD064045 1TP HINGE SCREW D=6.35 H=4.5 1
50 B1515512000 HAND LIFTER SHAFT 1
51 21389911 THRFAD TRIMMER CAM 1
52 SS8660612TP SCREW 1/4-40 L=6 2
53 SD0640482SP HINGE SCREW D=6.35 H=4.8 1
54 21355102 THRFAD CUTTING SOLENOID 1
55 21354600 SOLENOID FITTING PLATE 1
56 SS6151040SP SCREW 15/64-28 L=10 2
57 SM6040802TP SCREW M4X0.7 L=8 9
58 21354709 SOLENOID CONNECTING PLATE 1
59 SS6110710TP SCREW 11/64-40 L=6.5 2
60 HK03 4640004 TERMINAL FEMALE 2
61 WS0610002KP SPRING WASHER 2
62 FA9500B0100 CABLE BAND 1
63 22620801 PIPE HOLDER 1
64 SS7111810TP SCREW 11/64-40 L=18 1
65 21390208 MAINTENANCE SPRING 2
66 HK034610120 HOUSING 12P 1
67 WP0621016SD WASHER 6. 2X13X1 2




8. Automatic back components

32
DESCRIPTION
1 21349105 CYLINDER PACKING 1
2 PA320150200 JIG CYLINDER 1
3 SM6061602TP SCREW M6 L=16 2
4 WP0641601SD WASHER M6 2
5 21348602 CYLINDER CONNECTING SCREW 1
6 NM6060003SC NUT M6 1
7 21348503 FITTING BASE 1
8 SS7151210SP SCREW 15/64-28 L=12 2
9 21348701 BACKWARD FEED LINK 1
10 SDO800352SP HINGE SCREW D=8 H=3.5 2
11 PJ301065 104 HALF UNTON 1
12 PX015101000 MUFFLER 1
13 SDO800402TP HINGE SCREW D=8 H=4 1
14 NS6150430SP NUT 15/64-28 1
15 22656102 REVERSE FEED LINK (1) 1
16 S$7120760SP SCREW 3/16-28 L=7.0 1
17 22656003 SPRING SUSPENSION 1
18 S$4120615SP SCREW 3/16-28 L=6 1
19 26226209 SPRING 1
20 10120004 SPRING SUSPENSION 1
21 22952501 BACK LEVER STOPPER 1
22 40056366 BT SWITCH C ASM. 1
23 40056365 BT SWITCH B ASM. 1>
24 10056364 BT SWITCH A ASM. 1>
25 CTS01037000 CONNECTOR COVER 1>
26 EA9500B0 100 CABLE BAND 1>
27 21388608 CABLE BAND 1>
28 HKO03 4640004 TERMINAL FEMALE 2>
29 SS7110840SP SCREW 11/64-40 L=7.8 2
30 WP0501016SD WASHFR 5X10.5X1 2
31 HX002950000 WIRE MARK (1) 1
32 SS7111810SP SCREW 11/64-40 L=18 1




9. Thread tension components

34 -35 36

DESCRIPTION

1 21390562 THREAD TENSION ASM. 1

2 B3 128051000 THREAD TAKE-UP SPRING A L1
3 10124501 THREAD TAKE-UP SPRING STUD <1>
4 21390554 THREAD TENSION BASE COMPL. <1>
2 21441100 THREAD RELEASE PLATE L1
6 SDO470281SP HINGE SCREW D=4. 7 H=2.8 <27
7 B3 127527000 PIN B <1>
8 B3 127051000 TENSION RELEASE PIN SHORT L1
9 NS6110310SP NUT 11/64-40 <27
10 10124204 THREAD TENSION POST A <1
11 B3214047000 BOBBIN WINDER TENSION DISC <4,
12 D3 168555HOB TENSION SPRING NO. 1 <27
13 11072402 THREAD TENSION NUT 27
14 10124303 THREAD TENSION POST B L1
15 B3 126051000 TENSION DISC <4,
16 B3132051000 TENSION DISC HOLDER 27
17 B3 129053000 TENSION SPRING L8>
18 B3120125000 ROTATING STOPPER €27
19 11072204 TENSION NUT <27
20 B3 143527000 TAKE-UP SPRING GUIDE STUD £1
21 B31375270A0 TAKE-UP SPRING GUIDE ASM. <27
22 B3 142527000 TAKE-UP SPRING GUIDE PLATE <1>
23 B3 139527000 COLLAR 12>
24 B3 128527000 THREAD TAKE-UP SPRING B <1>
29 22617609 THREAD TENSION POST <1
26 22618904 SET SCREW 1>
21 22618904 SET SCREW 17
28 B3 138527000 ADJUSTING PLATE B {1
g S50 7090520S5P SCREW 9/64-40 L=4.5 L1
20 B3141527000 PRESSER COLLAR <12
31 B3 125527000 TAKE-UP SPRING GUIDE <1
32 B3125012000 THREAD TENSION NUT 12>
33 557110910TP SCREW 11/64-40 L=8.5 2

34 21348206 TENSION RELEASE BAR 1

39 10321107 TENSTON RELEASE BAR 1

36 23006406 TENSION RELEASE BAR 1

37 PSO0600502KP SPRING PIN 1




10 . Thread release components

11

]

10

\ B

DESCRIPTION
1 21441407 SOLENOID INSTALLING PLATE 1
2 S57110910TP SCREW 11/64-40 L=8.5 2
3 21363106 TENSION RELEASE SOLENOID 1
¢! S571103705P SCREW 11/64-40 L=4.8 2
5 40062388 WASHER 1
6 HK03464000B PIN CONTACT 2
7 21441209 TENSION RELEASE BAR 1
8 21441308 COUPLING 1
9 NM6040001SN NUT M4X0. 7 1
10 NM6040001SN NUT M4XO0. 7 1
11 NM70400625SB NUT M4 1
12 WP05010465C WASHER 5 X 13 X 1 1
13 HX00123000A CABLE CLIP 1




11 .Knee lifting components

DESCRIPTION
1 21343207 KNEE LIFTER SHAFT BASIS 1
2 SM6061202TP SCREW M6 L=12 3
3 #01 21342555 KNEE LIFTER SHAFT A ASM. 1
4 21342506 KNEE LIFTER SHAFT A 1>
5 21342605 KNEE_LIFTER SHAFT PIN 1
6 #01 21343702 KNEE LIFTER SHAFT A SPRING 1
7 #01 21343801 KNEE LIFTER SPRING RACK 1
3 #01  SM6051602TP SCREW M5X0.8 L=16 1
9 #01 21342704 KNEE LIFTER SHAFT B 1
10 #01 _ REOS00000KO FE-SHAPED SNAP RING (SMM) i
11 #01 21343009 KNEE LIFTER LEVER B 2
12 #01  SMB052002TP SCREW M5 L=20 2
13 #01 21342803 KNEE LIFTER LEVER A 1
14 #01  SM6052002TP SCREW M5 L=20 1
15 #01  SM8052502TP SCREW M5X0.8 =25 1
16 #01  NM6050001SD NUT M5X0. 8 1
17 H01 21342902 KNEE LIFTER LINK 1
18 #01  SDOT00451TP HINGE SCREW D=7 H=4.5 2
19 H01 21343405 KNEE LIFTER CONNECTING PLATE 1
20 #01  SDOT00451TP HINGE SCREW D=7 H=4.5 2
21 #01 21343355 KNEE LIFTER LEVER 1
22 #01  SM6062502TP SCREW M6 L=25 2
23 #01 22863252 KNEE LIFTER TOINT ASM. 1
24 22863203 KNEE LIFTER TOINT (1>
25 B3428521000 PRESSER_SPRING 1
26 SS7090510SP SCREW 9/64-40 L=4.6 1>
27 H01 22932453 BRACKET ASM. 1
28 22932404 BRACKET 1>
29 22934707 SCREW 2>
30 #01 21343157 KNEE PRESS PLATE ASM, 1
31 SM9061203SE SCREW M6 L=12 1>
32 21343108 KNEE PRESS LEVER 1>
33 22934509 KNEE PAD PLATE COVER 1>
34 22934400 KNEE PAD PLATE RUBBER 1>
35 22934202 KNEE PAD PLATE 1
36 22934301 KNEE PAD PLATE SUPPORT 1>

# 0 1:WF 1516




12 . Lower thread winder mechanism components

DESCRIPTION
1 21357967 BOBBIN DEVICE ASM. 1
2 22537658 BOBBIN FITTING BASIS COMPL. 1>
3 21357959 BOBIN SHAFT COMPL. 1>
4 22538151 BOBBIN CAM SHAFT COMPL. 1>
5 23636202 BOBBIN LEVER 1>
6 21356001 ADTUSTING PLATE 1>
7 B152989000CA PRESSUR FOOT SPRING 1>
8 10618304 VERTICAL ROLLER WASHER 2>
9 21358205 BOBBIN FRICTION GEAR 1>
10 B32052 10000 CUSHION 1>
11 B1148555000 SPRING 1>
12 RC0560711KP RETAINING RING 1>
13 RE0500000K0 E-RING 1>
14 R0092270200 RUBBER RING 1>
15 SS7091410SP SCREW 9/64-40 1=13.5 1>
16 SS6090520SP SCREW 9/64-40 L=5.0 Q>
17 14512503 BOBBIN ADJUSTING PLATE '
18 SS6110810TP SCREW 11/64-40 L=8 3
19 10704807 BOBBIN FRICTION WHEEL 1
20 SM8050602TP SCREW M5 L=6 2
21 10502300 THREAD CUTTER 1
22 SS6090620SP SCREW 9/64-40 1=6 2
23 21355755 LOWER THREAD GUIDE ASM. 1
24 21355706 FITTING BASE 1>
25 D3 162555800 THREAD GUIDE 1>
26 NS6110310SP NUT 11/64-40 1>
27 D3 168555H0B TENSION SPRING NO. 1 1>
28 B3214047000 BOBBIN WINDER TENSION DISC 2>
29 21378708 THREAD TENSION POST 1>
30 11072402 THREAD TENSION NUT Q>
31 SM6040800SP SCREW 2
32 22538706 PACKING 1




13. Automatic presser lifting mechanism components

DESCRIPTION
| PA400150100 AIR CYLINDER 1
2 SM6082002TP SCREW M8 L=20 4
3 21356506 CYLINDER CONNECTING SCREW 1
4 NM6080001SE NUT M8 1
5 SDO7203315P HINGE SCREW D=7. 24 H=3.3 1
6 21388509 PRESSER LIFTER LEVER A 1
7 21356803 PRESSER LIFTER LEVER B 1
8 SM6051002TP SCREW M5X0.8 L=10 2
9 21356704 SHAFT |
10 PJ304065101 ELBOW UNION 6XPT1/8 2
11 21356308 CYLINDER STAY (FRONT) 1
12 21356407 CYLINDER STAY (REAR) 1
13 CM300200001 ATTENTION SEAL 1
14 SS6151040SP SCREW 15/64-28 L=10 4
15 HX00295000A WIRE MARK (2) 1
16 HX00295000B WIRE MARK (3) 1




14 . Air mechanism components




14 . Air mechanism components

DESCRIPTION

| 40024965 AIR APPARATUS (B) ASM. 1

2 HX002950000 WIRE MARK (1) o
3 40024857 ELECTROMAGNETIC VALVE (B) ASM. 1>
4 GAKAZ302B00 ELECTROMAGNETIC VALVE A <1
3 GAK29010000 ELBOW B <1>
6 GAKA 1503000 INSULATION TUBE <1>
7 HK03464000A TERMINAL FEMALE <4,
8 HK034610160 16-POLE RECEPTACLE £1>
9 HX00295000A WIRE MARK(2) o
10 HX00295000B WIRE MARK(3) 30
11 BTO600401EB TUBE 3>
12 SK33850015E WoOD SCREW D=3.8 L=50 4

13 SK33820015E WoOD SCREW D=3.8 L=50 4

14 40038722 FILTER REGULATAR ASM. 1

13 PF0552170A0 FILTER REGULATOR <1>
16 40038723 FILTER REGULATOR MOUNTING PLATE <1>
17 GAK29011000 NIPPLE 1>
18 GAKZ29009000 ELBOW <1>
19 BTO600401EB TUBE <>
20 SM4061001SB SCREW M6 L=10 <22
21 40024966 ATIR APPARATUS (C) ASM. 1

22 40024858 ELECTROMAGNETIC VALVE (C) ASM. 1>
23 GAKA2302C00 ELECTROMAGNETIC VALVE C <1
24 GAK29010000 ELBOW B 1>
29 GAKA1503000 INSULATION TUBE el
26 HK03464000A TERMINAL FEMALE <1,
27 HK034610100 10P CONNECTOR <1>
28 HX00295000B WIRE MARK (3) 2>
29 HX00295000C WIRE MARK (4) <27
30 BTO600401EB TUBE <4>
31 HX002950000 WIRE MARK (1) 2>
32 HX00295000A WIRE MARK (2) <27
33 SK34825015E WOOD SCREW D=4.8 L=235 2




15 . Lubrication components




15 . Lubrication components

DESCRIPTTON

1 21345756 ARM ONCE THROUGH OIL FELT ASM. 1
2 21345707 ARM ONCE THROUGH FELT A >
3 21345806 FELT B 1>
4 21345905 FACE ONCE THROUGH FELT 1>
5 21346358 FELT SUPPORT ASM. 1
6 21346309 FELT 1>
7 21346507 FEED CHANGE FELT 1>
8 21346408 FELT 1>
9 FA9500B0000 CLIP CV-70S 2>
10 SS6110480SP SCREW 11/64-40 1.=4.3 1
11 21340708 UPPER FEED OIL RAR PLATE 1
12 SS7110510SP SCREW 11/64-40 L=5 1
13 Q202000000 0IL WICK 0.2
14 21347000 TAKE-UP OIL PLATE 1
15 0202000000 OIL WICK 0,25
16 21347208 TAKE-UP LUBRICATION FELT 1
17 SS3090610SP SCREW 9/64-40 1=6 1
18 21346002 FELT 1
19 B1412051000 FELT 1
20 BT0600402FA OIL TUBE 0. 12
21 B3538112000 0IL RETURN TUBE HOLDER 1
22 $S4110615SP SCREW 11/64-40 L=6 1
23 40051503 ARM OIL TANK ASM. 1
24 B3520586000 OIL SIGHT WINDOW 1>
25 21345608 ARM OIL TANK 1>
26 SQ111040 1MZ CONNECTING SCREW 1>
27 SQ115045 1MZ CONNECTING SCREW 2>
28 23630007 TUBE 0. 5>
29 23630007 TUBE <0.2>
30 23630007 TUBE 0, 6>
31 Q252000000 0IL WICK 0. 7>
32 FA9500B0100 CABLE BAND 3>
33 SS7110830SP SCREW 11/64-40 L=7.5 1
34 21345103 LUBRICATION BRACKET 1
35 $S4150915SP SCREW 15/64-28 L=9 9
36 21345202 OIL PIPE STAY 1
37 S$S4150915SP SCREW 15/64-28 L=9 2
38 40064409 CONNECTTION SCREW ASM. 1
39 SQ1110401MZ CONNECTING SCREW 1

40 B3538112000 OIL RETURN TUBE HOLDER -
41 SS54110615SP SCREW 11/64-40 L=6 1
42 13765607 OIL CONNEC. ARM 1
43 B3534155000 PLUNGER 1
44 B1214038000 PLUNGER SPRING 1
45 B3524552000 PLUNGER THRUST PLATE 1
46 SS4110815SP SCREW 11/64-40 L=8 1
47 SS6111010SP SCREW 11/64-40 L=9.5 2
48 23630007 TUBE 0.36
49 23630007 TUBE 0.16
50 23630007 TUBE 0,22
51 23630007 TUBE 0.1
52 23630007 TUBE 0.5
53 #02 21346101 LUBRICATION FELT PRESSER 1
54 H02 21346200 MUTUAL VERTICAL CHANGE FELT 1
55 #02  SS7120760SP SCREW 3/16-28 1=7.0 1
56 21346606 PIPE SUPPORT 1
57 FA9500B0100 CABLE BAND 1
58 #01 PS0500202KP SPRING PIN 5X20 1
59 10126803 0IL TUBE HOLDER 1
60 #01  CQ202000000 0IL WICK 0.2
61 #01 22620504 0IL WICK HOLDER 1
62 #01 WP0450801SD WASHER 4. 5X10X0. 8 1
63 A407855000A CLIP BAND 1
64 FA9500B0100 CABLE BAND 14
# 0 1:WF 1516 #0 2: WF 1516-AUT




16 . Thread stand components




16  Thread stand components

DESCRIPTION

1 26910158 THREAD STANDING DEVICE ASM. 1

2 22930507 SPOOL REST ARM 2>
3 22930705 THREAD GUIDE ARM JOINT <4
4 22931406 SPOOL REST ROD RUBBER CAP <1>
5 22930408 SPOOL REST ROD UPPER <1»
6 22931307 SPOOL REST ROD JOINT <1,
7 22930309 SPOOL REST ROD LOWER <1>
8 22931109 SPOOL RETAINER <4,
9 22931000 SPOOL PIN <4,
10 22930903 SPOOL REST CUSHION <4,
11 22930804 SPOOL REST <4,
12 SM6061610SC  SCREW M6 L=16 <4,
13 SM40514055E SCREW M5 L=14 <2,
14 NM6050001SE  NUT M5 <27
15 WP16126165E WASHER 16X30X2.6 <27
16 WS1643202KR  SPRING WASHER <1,
17 NM61605115SE  NUT Mi1o6X1. 5 {27
18 NM6050001SE  NUT Ma <4,
19 WS0510002KN SPRING WASHER <4,
20 22930556 THREAD STANDING ARM ASM. <27
21 #02 26910039 THREAD GUIDE ARM ASM. 1

4a 13167903 THREAD STANDING THREAD GUIDE <1>
23 13168000 THREAD GUIDE BASE LOWER <>
24 13168109 THREAD GUIDE ARM BASE <1>
29 13168208 THREAD GUIDE ARM BASE <1,
26 SM4041001SC SCREW M4X0. 7 L=10 2>
27 NM6040002SE  NUT M4XO0. 7 2>
28 SM40412015C SCREW M4 1=12 1>
29 SM4042001SC  SCREW M4 X 20 <1>
30 NM6040002SE  NUT M4XO0. 7 <2,

# 0 2: WF 1516-AUT




17  Automatic back components {optional parts)




17 . Automatic back components (optional parts)

DESCRIPTION

1 21348958 WINDOW PLATE ASM. 1
z PA320150200 JIG CYLINDER <12
3 SM6061602TP SCREW M6 L=16 (a7
q WP06416015D WASHER M6 <2,
9 21348602 CYLINDER CONNECTING SCREW <1>
6 NM60600035C NUT M6 <1>
7 21348503 FITTING BASE A S
8 S571512108F SCREW 15/64-28 L=12 27
9 21348701 BACKWARD FEED LINK <1>
10 SDOB003525P HINGE SCREW D=8 H=3. 5 22>
11 PJ301065104 HALF UNION <1>
12 PX015101000 MUFFLER 1>
13 SDO800402TP HINGE SCREW D=8 H=4 1
14 NS6150430SP NUT 15/64-28 |
15 22656102 REVERSE FEED LINK (1) 1
16 SST120760S5P SCREW 3/16-28 L=T7.0 1
17 22656003 SPRING SUSPENSION 1
18 SS41206155P SCREW 3/16-28 L=6 |
19 13515606 SPRING 1
20 10120004 SPRING SUSPENSION |
21 11100500 REVERSE FEED LEVER STOPPER |
22 40056366 BT SWITCH C ASM. 1
23 40056365 BT SWITCH B ASM. <1,
24 40056364 BT SWITCH A ASM. 1>
25 GTS01037000 CONNECTOR COVER <1,
26 EA9500B0100 CABLE BAND 1>
27 21388608 CABLE BAND <1
28 HK03464000A TERMINAL FEMALE 27
st HK034610140 HOUSING 14P 1
30 SS71108405P SCREW 11/64-40 L=7.8 2
31 23105554 AIR COMPONENTS ASM. 1
32 SM406100158B SCREW Mo L=10 <2,
33 GAK29007000 FILTER REGULATOR <1>
34 GAK29009000 ELBOW <1>
39 GAK29010000 ELBOW B <1,
36 GAK29011000 NIPPLE <1,
37 GAK29016000 SPEED CONTROLLER <1,
38 GAKA1401000 SOLENOID VALVE MOUNTING PLATE 1>
39 GAKA17040A0 SOLENOID VALVE ASM. <1>
40 GHP03511000 PLUG 1/8 <1,
41 BT0O600401EB TUBE <0. 18>
42 BT0O600401EB TUBE 8 B 5
43 GAKA17050A0 CORD ASM. <1>
44 HX001230000 CABLE CLIP <12
45 SL40306915C SCREW M3X6 <1,
46 SM40325015B SCREW M3X0. 5 L=25.0 <2,
47 21349105 CYLINDER PACKING 1
48 WP05010165D WASHER 5X10. 5X1 2
49 SST1118105P SCREW 11/64-40 L=18 |




Automatic presser lifting mechanism components (optional parts)

18,




18 . Automatic presser lifting mechanismm components (optional parts)

DESCRIPTION

| PA400150100 AIR CYLINDER 1
2 SM6082002TP SCREW M8 L=20 4
3 21356506 CYLINDER CONNECTING SCREW 1
4 NM6080001SE NUT M8 1
5 SDO7203315P HINGE SCREW D=7. 24 H=3.3 1
6 21356605 LEVER A 1
7 21356803 LEVER B 1
8 SM6051002TP SCREW M5X0.8 L=10 2
9 21356704 SHAFT |
10 PJ304065101 ELBOW UNION 6XPT1/8 2
11 21356308 CYLINDER STAY (FRONT) 1
12 21356407 CYLINDER STAY (REAR) 1
13 CM300200001 ATTENTION SEAL 1
14 SS6151040SP SCREW 15/64-28 L=10 4
15 HX002950000 WIRE MARK (1) 1
16 HX00295000A WIRE MARK (2) 1
17 EA9500B0100 CABLE BAND 3
18 GAKA17010A0 AIR COMPONENTS ASM. 1
19 GAKA17040A0 SOLENOID VALVE ASM. <1>
20 HX002950000 WIRE MARK (1) <1>
21 HX00295000A WIRE MARK (2) <1,
22 GAKA1401000 SOLENOID VALVE MOUNTING PLATE <1>
23 GAKA14020A0 CORD ASM. <12
24 GAKA14030A0 SOLENOID VALVE ASM. <1>
29 GAK29007000 FILTER REGULATOR <1>
26 GAK29010000 ELBOW B <2,
44 GAKZ29011000 NIPPLE <1>
28 GAKZ29015000 JOINT A <12
<Y GAK29016000 SPEED CONTROLLER o
30 BTO600401EB TUBE 1.3
31 BTO600401EB TUBE <1.3>
32 BTO600401EB TUBE bk 37
33 BTO600401EB TUBE <0. 18
34 GHP0O3511000 PLUG 1/8 <1,
39 GAKA17050A0 CORD ASM. £1>
36 HX00123000A CABLE CLIP <1»
37 PJ309065202 JOINT <12
38 SL4030691SC SCREW M3X6 <1>
39 SM4034001SN SCREW M3 L=40 o2
40 SM4061001SB SCREW Mo L=10 {27
41 SK34825005C WOOD SCREW D=4.8 L=25 4




19. Belt cover & oil reservoir components

8
DESCRIPTION
1 21351457 OIL RESERVOIR ASM. 1
2 S561514405P SCREW 15/64-28 L=14 1
3 5571108405P SCREW 11/64-40 L=7.8 1
+ S5H110740TP SCREW 11/64-40 L=6.5 1
5 40025299 OIL POT TOINT 1
6 21379003 OIL MANAGEMENT WASHER 1
fi B8112220000 OIL SEAL 1
8 40025300 OIL POT 1
9 SM3031401SE SCREW M3X0.5 L=14 4
10 NM60300015C NUT M3 1
11 10748101 OIL REMOVING SETSCREW PACKING 8
12 WP03202015C WASHER M3 4
13 SK3241601SC Wo0D SCREW D=2.4 L=16 8
14 10755254 BELT COVER C ASM. (FOR TE) 1
15 10755209 BELT COVER C(IE) <1>
16 SK34825005C WOOD SCREW D=4.8 L=25 2>
17 21351130 BELT COVER ASM. (RIGHT) 1
18 21351101 BELT COVER (RIGHT) 5
19 21351002 BELT COVER AUXILIARY PLATE <1>
20 21351200 BELT COVER (LEFT) 1
21 D8232241E00 BELT COVER SUPPORT A 1
22 S5561530405P SCREW 15/64-28 L=30 2
23 21345330 OIL TANK ASM. 1
24 10727303 FILTER <1>
29 10727204 FILTER CAP <1>
26 10753002 FILTER PLATE B
21 21345301 OIL TANK <1>
28 21346804 COVER (LOWER) <>
29 SM6021000TP SCREW 3>
30 NM9050001SC WING NUT M5X0.8 <1>
31 TAO800704R0 RUBBER PLUG &1
32 21346903 FILTER <1>
33 21346705 COVER (REAR) L1
34 21345509 FILTER CASE <
35 B8228125000 OIL RESERVOIR MAGNET 1>
36 10739209 FILTER PACKING <1>




20 DL mechanism components {optional parts)

29
S

DESCRIPTION %
1 S571108405F SCREW 11/64-40 L=T. 8 2
a PA320200100 TIG CYLINDER 1
3 SME044002TP SCREW 2
4 21438403 CYLYNDER CONNECTING SCREW 1
5 NMEOBOTZ1S5E NUT Mé& 1
6 21438502 MUTUAL VERTICAL LINK 1
7 SDO600403TP HINGE SCREW 1
8 SDOB00454TP SHOULDER SCREW 1
J 21438601 MUTUAL VERTICAL LINK SPACER 1
10 5501116105P SCREW 11/64-40 1=16 - 2
11 21438700 MUTUAL VERTICAL LINK SUFPPORT 1
12 5541108155P SCREW 11/64-40 L=8 2
13 PT304065101 ELBOW UNION 6XPT1/8 1
14 PX015101000 MUFFLER 1
15 HX00295000C WIRE MARK (4) 1
16 40024849 bRANGE SWITCH ASM. 1
17 21442603 SWITCH COVER 1>
18 21442702 SWITCH CIRCULT FITTING BABSE {1>
19 40024848 FRANGE SWITCH SUB(A) ASM. 1>
2 21442900 KEY TOP A {1>
2l 21443007 KEY TOP B <L
a2 21443106 KEY TOP C <1/
23 21443205 KEY TOP D <1>
24 21443809 KEY TOP F 1>
29 HX00354000N SPACER <4,
26 NMEO300015C NUT M3 {37
2T SL40306318C SCREW M3X6 {4,
28 21438106 STOFPER PLATE B 1
29 40025036 KENEE SWITCH ASM,. 1
30 40025035 KNEE SWITCH ASM. 1)
31 MAT80231TOO DRIVING BAR TOOZ <1>
32 MAT80230TO0 KENEE SWITCH SUPPORT BASE {27
33 5561512205P SCREW 15/64-28 L=11.5 <4,
34 S571114108F SCREW 11/64-40 L=14 <>
35 55711071080 SCREW 11/64-40 [=7.0 {4,
36 WP04808565F WASHER 4, 8X8. 4X0. & <4,
37 21437306 WINDOW PLATE E PACKING 1
38 21437207 WINDOW PLATE F 1
39 SK35140005C WOOD SCREW D=5.1 L=40 2




21.

Suspension square components (optional parts)

DESCRIPTION

= O o =

MAH152010A0
WP06210165D
WS0610002KN
S571516105P

RULER

WASHER 6. 2X13X1

SPRING WASHER 6. 1X12. 2X1. 5
SCREW 15/64-28 L=16

i I s R N R




22. Accessories parts components

|-=:l:l:ll =
{ RO |

| i i R B S
|4=q:-|

N

12

Ly o s o s 5 1
DESCRIPTION
1 21413158 ACCESSORY BAG ASM. 1
2 229330006 SCREW DRIVER LARGE 1
3 B9113012000 WRENCH (9X10) 1
4 MDFRX2700C0O NEW DEFRIX OIL NO. 2(700CC) 1
9 J1067000000 OILER 1
6 #02 40064512 RELAY CORD F ASM. 1
7 M13517B1602 NEEDLE 135X17 #160-2 1
8 10742005 SPACER 2
9 22933303 COVER 1
10 B8206012000 FELT CUSHION 4
11 B8209012000 RUBBER CUSHION 4
12 21390307 FIXING KNIFE GAUGE 1
13 CM600100201 WEEE INFORMATION SHEET 1
14 21334800 ALUMINUM BOBBIN WITH KNURL 1
15 21413257 RUBBER HINGE ASM. 1
16 #02 B8404352000 BELT COVER SUPPORT STUD 2
17 #02 EA9500B0100 CABLE BAND 3
18 B9102057000 WRENCH (3/32) 1
19 #01 B9117563000 BOBBIN 2
20 B8207012000 CUSHION (A) 4

# 0 1: WF 1316

# 0 2: WF 1316-AUT




891 3¢ VIl 3kt J9L3rr 3913t a9l 3t 9l3ry «B/S
gEL3vt YelLdbtr OEL3vv JEL 3t acl3vy EL3ry wel |
g0L3rr YOidrr JOLIPF S0L3Fr QoL3Fr OL3ry #B/E
8803y Yei3ary 28037 3803 agoary 803ty LS
8203ty Yooarr J903rF 3803FF aso3ry 203ry i |
8503ty Yooty 2603y 3503t Qsoatry SO3ry SLE
ar03vt YOIy or03ry 03t ari3ry O3y sl
HEIrE YEIrY DEIFE JEIFT ae3try E3rt w81
{004 SpISinG 004 apisyy duwiel) s|pean Bop pesa4 BlE|d Jedil | ‘ON SHEd BIUESI] slpeaN
LAOV-SIST AM
8523ry YeEZ3Irr JGEITY JSEITY ase3ry SEIry ub
86L3rY Rl JEL3TY By asL3ary G6L3ry Wi
8913+ Yail3rr 2813 3913t asi3vy 9.3y WBIS
gel 3t YELIbr OEL3TY 3EL 3t aci3vy EL3ry wd |
20L3tvr Yii3rr 2013 J0L3rr QolL3rt oL3ry W8
ge03rr Yai3arr 28031 3803rr agoary g03rty SIS
ge03rtr va03rr 2903y 3903t asoary 203ry Pl
BE03t¥ Yso3rr 2503y =03+t asoary SO3ry SLE
ar03ry ey or03ry 03y ar03ary Fo3ry Pl
gE3FF YEIFy JE3FF JeIFtF ac3ry E3vt «81
jo04 BpiEING 00 apisyy dwiel s|pean Bop peaq aje|d jecdy | ‘ON SHEd BouBsI] Bjpean

SIST AM




GLOBAL

PARTS




	WF-1516 - WF 1516-AUT_Page_01
	WF-1516 - WF 1516-AUT_Page_03
	WF-1516 - WF 1516-AUT_Page_04
	WF-1516 - WF 1516-AUT_Page_05
	WF-1516 - WF 1516-AUT_Page_07
	WF-1516 - WF 1516-AUT_Page_08
	WF-1516 - WF 1516-AUT_Page_09
	WF-1516 - WF 1516-AUT_Page_10
	WF-1516 - WF 1516-AUT_Page_11
	WF-1516 - WF 1516-AUT_Page_12
	WF-1516 - WF 1516-AUT_Page_13
	WF-1516 - WF 1516-AUT_Page_14
	WF-1516 - WF 1516-AUT_Page_15
	WF-1516 - WF 1516-AUT_Page_16
	WF-1516 - WF 1516-AUT_Page_17
	WF-1516 - WF 1516-AUT_Page_18
	WF-1516 - WF 1516-AUT_Page_19
	WF-1516 - WF 1516-AUT_Page_20
	WF-1516 - WF 1516-AUT_Page_21
	WF-1516 - WF 1516-AUT_Page_22
	WF-1516 - WF 1516-AUT_Page_23
	WF-1516 - WF 1516-AUT_Page_24
	WF-1516 - WF 1516-AUT_Page_25
	WF-1516 - WF 1516-AUT_Page_26
	WF-1516 - WF 1516-AUT_Page_27
	WF-1516 - WF 1516-AUT_Page_28
	WF-1516 - WF 1516-AUT_Page_29
	WF-1516 - WF 1516-AUT_Page_30
	WF-1516 - WF 1516-AUT_Page_31
	WF-1516 - WF 1516-AUT_Page_32------
	WF-1516 - WF 1516-AUT_Page_33
	WF-1516 - WF 1516-AUT_Page_34
	WF-1516 - WF 1516-AUT_Page_35
	WF-1516 - WF 1516-AUT_Page_36
	WF-1516 - WF 1516-AUT_Page_37
	WF-1516 - WF 1516-AUT_Page_38
	WF-1516 - WF 1516-AUT_Page_39
	WF-1516 - WF 1516-AUT_Page_40
	WF-1516 - WF 1516-AUT_Page_41
	WF-1516 - WF 1516-AUT_Page_42
	WF-1516 - WF 1516-AUT_Page_43
	WF-1516 - WF 1516-AUT_Page_44
	WF-1516 - WF 1516-AUT_Page_45
	WF-1516 - WF 1516-AUT_Page_46
	WF-1516 - WF 1516-AUT_Page_47
	WF-1516 - WF 1516-AUT_Page_48
	WF-1516 - WF 1516-AUT_Page_49
	WF-1516 - WF 1516-AUT_Page_50
	WF-1516 - WF 1516-AUT_Page_51
	WF-1516 - WF 1516-AUT_Page_52
	WF-1516 - WF 1516-AUT_Page_53
	WF-1516 - WF 1516-AUT_Page_54
	WF-1516 - WF 1516-AUT_Page_55
	WF-1516 - WF 1516-AUT_Page_56
	WF-1516 - WF 1516-AUT_Page_57
	WF-1516 - WF 1516-AUT_Page_58
	WF-1516 - WF 1516-AUT_PAGE_60



